
 

 Diogo Bernardo dos Santos Antunes Borges Sousa 

Licenciado em Ciências de Engenharia do Ambiente 

Assessing the potential use of Water 

Treatment Sludge containing Activated 

Carbon for the removal of Emerging 

Pollutants 

Dissertação para Obtenção do Grau de Mestre em 

Engenharia do Ambiente, perfil de Engenharia Sanitária 

 

Orientador: Professora Doutora Rita Maurício Rodrigues Rosa, 

Professora Associada, FCT - NOVA 

 

 Júri 

Presidente: Professora Doutora Leonor Miranda Monteiro do 

Amaral, Professora Associada, FCT - NOVA 

Arguentes: Doutora Maria Manuel Serrano Bernardo, Investigador 

Pós-Doc, FCT - NOVA 

Vogais: Eng.º Pedro Miguel Fontes de Matos, EPAL 
Professora  
[...]
variations in terms of quality and quantity. These variations can be explained due to the significant 

alteration of the raw water quality and/or by the variation of the dosage of the chemicals used in 

the WTP (Ahmad et al., 2016; Babatunde & Zhao, 2007). 

WTS is typically composed of mineral, humic matters and microorganisms removed from 

the raw water and residues from the chemicals used during the treatments. The polydisperse 

suspension with a broad range of rough disperse or even colloidal particles, which are present in 

the raw water and that are agglomerated and settled down due to the action o coagulants, which 

contributes for the sludge production. The coagulants normally used in water treatment are 

aluminium salts, ferric ion salts and ferrous iron salts, which represent a considerable part of the 

WTS produced. WTS has many oxides in its constitution. In general, SiO2 constitutes the major 

portion of the sludge followed by Al2O3 and Fe2O3, that are associated with the coagulant used. 

Other oxides might be present in a smaller percentage, such as CaO, MgO, Na2O, K2O, P2O5 and 

TiO2 (Ahmad et al., 2016). 

 The excessive use of coagulants leads to the increasing of the WTSs production, as 

consequent the landfill space has become limited, which make extremely important to look for 

new alternatives (Lee et al., 2020). The disposal of WTS becomes a greater issue, especially 

nowadays with the increase of environmental concerns. Therefore, it is necessary to look for an 

alternative management strategy for this waste (Kulandaivelu et al., 2020). 

 The WTSs have been recycled as aggregates, soil improvement agents, environmental 

remediation materials, and as a coagulant in wastewater treatment. The use of WTS as an 

adsorbent in wastewater treatment has already been review in the literature since its adsorption 

capacity is related to the high concentration of amorphous aluminium and ferric ions (Ahmad et 

al., 2016; Babatunde & Zhao, 2007; Lee et al., 2020). WTS due to its properties can be used for 

the removal of heavy metals (Gibbons & Gagnon, 2010; Zhou & Haynes, 2012), dyes (Kayranli, 

2011) and phosphorus (Mohammed & Rashid, 2012). Kulandaivelu et al. (2020) studied the 

removal of several micropollutants (e. g. pharmaceuticals) by adsorption onto aluminium-based 

and iron-based WTS, concluding that the use of iron-based sludge can lead to the removal of a 

significant number of micropollutants. 



40 

 

The adsorption process with AC in WTP was firstly used for the removal of substances that 

alter the colour and odour. However, with the degradation of the water quality, its use has become 

necessary for the removal of other compounds present in waters, such as heavy metals and 

emerging pollutants (Bonilla-Petriciolet et al., 2019). As previous mentioned, WTP are the biggest 

consumer of PAC, that is normally dosed temporarily or intermittently into the water, when occurs 

a deterioration of the raw water quality or for mitigation of short-term operational problems. The 

application of PAC can be made either into rapid mixing (coagulation), flocculation or in the 

filtration process (Çeçen & Aktaş, 2011). 

 After the contact between the PAC and the water, the AC is removed by a separation 

process becoming part of the WTS. The low hydraulic residence time associated with 

conventional treatments unit such as coagulation tanks does not enable the AC to reach the 

equilibrium conditions. Therefore, these systems are associated with limited elimination of the 

micropollutants. As a result, the WTP have to apply large doses of PAC, which leads to an 

additional sludge production (Çeçen & Aktaş, 2011). 

 The first report about the potential use of WTS containing AC was done by Lee et al., 

(2020). They analysed the possibility of regenerating the AC and coagulants present in WTS via 

pyrolysis to produce a multifunctional remediation material for the removal of pollutants present 

in wastewater. In this study, the influence of the temperature of the pyrolyzed process in the 

adsorption capacity of WTS containing AC for the removal of anions and cations was assessed. 

For that, they compared the adsorption capacity of the raw WTS with the pyrolyzed WTS at 

different temperatures (200-700 oC). The adsorption of PO4
3-

 as an anion, and of the methylene 

blue (MB+) as a cation, singly, and in simultaneal was studied, and it was verified that the 

adsorption in simultaneal was higher that adsorption without competition.  

Relatively to the isolated adsorption experience, using to the raw WTS, the PAC had no 

interaction in the adsorption process. The PO4
3-

 was adsorbed due to the presence of Al+3, the 

MB+ was adsorbed due to the presence of Al+3 and clay. When the pyrolyzed WTS was used the 

AC, that was negatively charged, influenced the adsorption of both compounds. The PO4
3-

 had 

become also adsorbed to the Al+3 present in the AC pores, and the MB+ was adsorbed onto the 

AC (Lee et al., 2020) 

When the adsorption of both compounds was studied simultaneal, in the raw WTS it was 

verified a competition between them for the Al+3.However, in the case of the pyrolyzed WTS, this 

competition was not verified. The PO4
3-

 besides, being adsorbed by Al+3 within and without the AC 

pores was also adsorbed to the MB+ adsorbed onto the AC. The MB+ besides, being adsorbed 

onto the AC, clays and Al+3, became also adsorbed to the PO4
3-

 adsorbed in the Al+3, which 

reduced the competition between the compounds. Therefore the pyrolyzed WTS can remove 

anions and cations simultaneously, which prove that this material can be used as a multifunctional 

remediation material in wastewater treatment (Lee et al., 2020). 



41 

 

4 Objectives  

Nowadays, the importance of finding new uses for WTS is increasing due to environmental 

concerns, as well as the reuse AC and searching for alternative adsorbents materials. The use of 

WTS as an alternative adsorbent has been studied, however, most of the studies assed the WTS 

adsorption capacity based on its content in aluminium and ferric ions. Only one known assessed 

the potential use of WTS containing AC, in which it is concluded that these sludges are a 

multifunctional remediation material in wastewater treatment. Currently, studies regarding the use 

of WTS containing AC (with or without activation process) for the removal of estrogens are not 

known and could be useful concerning the SDG goals, the circular economy proposals and the 

decarbonization of the water treatment industry.  

Therefore, the main goal of this work is to assess the remaining adsorption capacity of 

WTS containing AC, without reactivation for the removal of three EP (E1, E2 and EE2) using two 

different WTS. To achieve this goal a characterization of the WTS was made, which includes the 

ash content, the elemental composition, the pHpzc determination, the thermogravimetric analysis, 

the mineral composition and the textural characterization. A preliminary test for the removal of 

these hormones was performed to understand the WTS’s capacity for the removal of the studied 

hormones. 

The main goal of this project was to apply WTS as an adsorbent for the removal of E1, E2 

and EE2, as selected EP compounds. For such, it was intended to analyse the dose and contact 

time required to remove these compounds. Therefore, the optimal dose was assessed thought 

the removal efficiencies of different dosages. 

 





43 

 

5 Material and Methods  

5.1 Material  

 Water Treatment Sludge  

In this study, two WTS from two WTP in Portugal, Santa Águeda WTP and Caldeirão WTP 

were used. Figure 5.1 and Figure 5.2 presents the sequence of treatments used in these WTP’s, 

both for water and for the sludge produced, in which the reagent that contributes to the WTS 

composition and the respective places where they are dosed are presented. St. Águeda WTP in 

Castelo Branco region has a treatment capacity of 2 200 m3/h, serving 63 000 inhabitants. 

Through Figure 5.1 is possible to understand that the produced WTSs are composed by the solid 

matter present in the raw water, milk lime used in the remineralisation, aluminium 

polyhydroxychlorosulfate used as a coagulant and PAC. The materials present in the water and 

the reagents used are removed in the sedimentation and/or filtration processes. After the 

aforementioned processes, the sludge is thickening in a gravity thickener and after that the sludge 

goes to the dewatering process through a filter press, to improve the efficiency of this process is 

added more polyelectrolyte and insoluble limestones resides produced during the preparation of 

the milk of lime and the lime water, that will be also part of WTS’s composition.  

 

Figure 5.1 – Santa Águeda WTP treatment processes. 

 



44 

 

Caldeirão WTP is in Guarda region and has a treatment capacity of 1 000 m3/h, serving 39 

125 inhabitants. Based on Figure 5.2 the WTSs produced in this WTP are composed of solid 

matter present in the raw water, lime used in the remineralisation, aluminium 

polyhydroxychlorosulfate used as a coagulant and PAC. The materials present in the water and 

the reagents used are removed in the sedimentation and/or filtration processes. The sludge 

produced during the water treatment is thickening in a gravity thickener where it used 

polyelectrolyte to improve this process. After this process the WTS goes to the filter press where 

it is made the dewatering process, in this process, it is also used polyelectrolyte in other to 

accomplish a higher efficacy. The polyelectrolyte used during the thickening and the dewatering 

processes will be also part of the sludge constitution. 

 

Figure 5.2 – WTP of Caldeirão treatment processes. 

The samples of both WTSs were dry at the sun before proceeding to the characterization 

and the adsorption studies.  

 Emerging Pollutants 

E1, from Sigma Aldrich, product code 46573 with 98 % of purity. For further information 

consult the product datasheet in Annex I. 

E2, from Acros Organics, product code 436320050 with 98 % of purity. For further 

information consult the product datasheet in  Annex II. 

EE2, from Dr. Ehrenstorfer, product code DRE-C13245100 with 97.02 % of purity. For 

further information consult the product datasheet in Annex III. 

 Laboratory Material and Equipment  

The material used during the laboratory test was the following one: 

Compact shaker IKA LABORTECHNIK HS 501 digital. 

Elemental analyser CHNS Analyzer – Thermo Finnigan CE Instruments Flash EA 1112 

CHN. 

Filters: 



45 

 

− Filter paper Whatman 40 ashless, diameter 11.0 cm, retention 8 µm;  

− MFV3 Glass microfibre filters, Filter Lab, diameter 47 mm retention of 1.2 µm. 

Gas Porosimeter – Micromeritics, ASAP2010 

Inductively Coupled Plasma - Atomic Emission Spectrometry (ICP-AES) ICP-AES 

Horiba Jobin-Yvon Ultima 

Jar test equipment: 

− G. Vittadini; 

−  VELP Scientific FC6S. 

Magnetic stirrer VELPSCIENTIFICA Multi Magnetic St. 

Muffle Lenton Furnaces AWF 12/5. 

Orbital Shaker Lab-Line Instruments 4626 Variable Speed Orbital Shaker. 

pH meter WTW inoLab ph/ION 735. 

Scales: 

− XS balance BL 303, Max. 300g, d=0,001g;  

− Mettler Toledo A AG204, Max. 210g, d=0,001g. 

Thermogravimetric Analizer Setaram Labsys EVO. 

Vacuum pumps: 

− ERT vacuum pump;  

− KNF Neuberger GmbH vacuum pump, type N035 AN.18. 

 Reagents 

The reagents used during the laboratory test was the following one: 

− Sodium chloride (NaCl), from Honeywell™ Fluka™, CAS number 7647-14-5, 99.5 

% of purity, molecular weight (g/mol) 58.66; 

− Hydrochloric acid (HCl) 0.1 M; 

− Hydrochloric acid (HCl) 1 M; 

− Sodium hydroxide (NaOH) 0.1 M; 

− Sodium hydroxide (NaOH) 1 M;  

− Methanol (CH3OH), from Honeywell – Riedel-de Häin; CAS number 67-68-5, mo-
lecular weight (g/mol) 32.04. 

 

https://www.sigmaaldrich.com/catalog/search?term=7647-14-5&interface=CAS%20No.&N=0&mode=partialmax&lang=pt&region=PT&focus=product


46 

 

5.2 Methods 

 Ash Content  

The determination of the ashes content was carried out according to the Standard Test 

Method for Chemical Analysis of Wood Charcoal (ASTM D 1762-84). For this procedure, 

approximately 1 g of WTS was put in a crucible that was previously weighed to eliminate errors 

duplicates were used. Then the crucible was placed in muffle Lenton Furnaces AWF 12/5 for 2 h 

in which the temperature will increase at a range of 5 oC/min until reach the 750 oC, after reaching 

this temperature the crucible remains in the muffle for more 6 h. After the this the crucible 

containing the WTS’s ash was placed in the desiccator to cool and then it was weighed. The ash 

content was determined using the Equation (8), where mcrucible is the weight of the crucible (g), 

mWTS+crucible is the weight of the crucible containing WTS before being in the muffle, and 

mAsh+crucible is the weight of the crucible containing the WTS’s ash. 

 

𝐴𝑠ℎ 𝑐𝑜𝑛𝑡𝑒𝑛𝑡 (%) = (
𝑚𝐴𝑠ℎ+𝑐𝑟𝑢𝑐𝑖𝑏𝑙𝑒 − 𝑚𝑐𝑟𝑢𝑐𝑖𝑏𝑙𝑒

𝑚𝑊𝑇𝑆+𝑐𝑟𝑢𝑐𝑖𝑏𝑙𝑒 − 𝑚𝑐𝑟𝑢𝑐𝑖𝑏𝑙𝑒

) × 100 (8) 

 

 Elemental Analysis  

The elemental composition of the WTS aims to determine the content of hydrogen, 

carbon, nitrogen and sulphur. This analysis was performed with a CHNS Analyzer – Thermo 

Finnigan CE Instruments Flash EA 1112 CHN elemental analyser in the LAQV@REQIMTE’s 

chemical analysis. Based on the results of this analysis and the ash content is possible to 

determine the oxygen content, using the Equation (9). 

 𝑂 (%) = 100% − (𝐶 + 𝐻 + 𝑁 + 𝑆 + 𝐴𝑠ℎ) (9) 

 Determination of the pHpzc 

The determination of the pHpzc was carried out through the preparation of portions of 20 

mL of NaCl (0.1 M) solution in six different flasks. The pH of each flask was adjusted with the 

addition of 0.1 M HCl or NaOH and 1M HCl or NaOH in other to achieve a range of pH between 

2 and 12. After the pH adjust, 0.1 g of the WTS was added in each vial, then the flasks were 

placed in agitation under an inert atmosphere for 24 h in other to reach the equilibrium. After 

agitation, the pH of the solution of each flask was filtered with filter paper (8 µm) and then it was 

measured the final pH of each solution using a pH meter WTW inoLab ph/ION 735  (Figure 5.3). 

The pHpzc is defined as the point of the curve ΔpH (ΔpH = final pH - initial pH) versus initial pH, 

where ΔpH is equal to zero. 



47 

 

 

 

Figure 5.3 – Measured the pH 

 Thermogravimetric Analysis 

The thermogravimetric analysis (TGA) allows inferring the viability of the WTS 

regeneration. The TGA was performed using a Thermogravimetric Analizer – Setaram Labsys 

EVO at the LAQV@REQIMTE’s chemical analysis laboratory, under the following operational 

conditions: an atmosphere of argon, the temperature range between the room temperature and 

900 oC and with a heating rate of 5 oC/min. 

 Mineral Analysis 

The mineral analysis aims to determine the WTS’s mineral composition. This analysis was 

performed at the LAQV@REQIMTE’s chemical analysis laboratory, mineral’s determination by 

ICP-AES using an ICP-AES Horiba Jobin-Yvon Ultima, after acidic digestion of the WTS samples. 

In this analysis, replicas of each WTS were made 

 Textural Characterization 

The WTSs were submitted to a single point textural characterization, to determine the 

surface area and the total volume pores. This characterization was performed at analysis 

laboratory of the Chemistry Department of FCT-NOVA, through the adsorption of N2 at 77K using 

a Gas Porosimeter – Micromeritics, ASAP2010 at the relative pressure of p/p0 = 0.3. 



48 

 

 Stock Solution and Determination of the Estrogens  

To simulate a closer situation to the environment condition, a stock solution with the three 

hormones was prepared. This stock solution was prepared with 1 L of distilled water in which the 

hormones previously dissolved in 10 mL of methanol were added, to obtain a concentration of 

500 µg/L for each hormone. The stock solution was stored in a freezer at 4 ºC. To achieve the 